BOARD OF WATER

AND NATURAL RESOURCES
September 24, 2020
1:00 p.m. CT

Remote Meeting Via Audio/Visual Conference
September 24 at 1:00 p.m. CT

The public may participate by live audio or by streaming through a computer or other mobile device. The
full board packet and directions for access to the meeting and live streaming can be found on the South
Dakota Boards and Commissions Portal at
http://boardsandcommissions.sd.gov/Meetings.aspx?BoardID=108

AGENDA
**Scheduled times are estimates only. Some items may be delayed due to prior scheduled items or may be
moved up on the agenda.**

September 24, 2020
1:00 p.m. CT
1. Call meeting to order and roll call
2. Approve Agenda
3. Approve Minutes of June 5th and June 25th, 2020 Board Meeting
[...]
2020 Pathways Shelter for the Pathways Shelter Assessment $10,000/
Homeless Yankton -0.00

Bold = new projects




Public Review and Comment

In accordance with ARSD 74:05:12:02 the department shall develop an annual work plan which will
be provided to the Board of Water and Natural Resources within 30 days of the effective date of the
rules and prior to January 1* of each year thereafter. Upon completion of the work plan by the
department, the board shall conduct a public hearing and receive comments from the public. The
Board shall provide notice of the public hearing prior to adoption of the work plan. This work plan
has been provided to the public at least 30 days prior to the Board hearing. Comments to the work
plan, if any were provided, will be attached. See Attachment 1.

Brownfields Revolving Loan Subfund

The Department of Environment and Natural Resources (DENR) currently has no funds available to
capitalize the revolving loan fund. If the department would receive Brownfields Revolving Loan
Funds, the Work Plan will be modified to clearly outline the following details:

1. Goals and objectives of the program;

2. Eligible activities as outlined in ARSD 74:05:12:06; and

3. Criteria and method for distribution of the Revolving Loan Subfund.




Attachment 1
Public Comments on the Annual Work Plan




TITLE:

EXPLANATION:

September 24, 2020
Iltem 7

Amendments to State Water Plan, 2020 Clean Water State Revolving Fund
and 2020 Drinking Water State Revolving Fund Intended Use Plans

Water projects which will require state funding or need state support for
categorical grant or loan funding need to be on the State Water Plan. The
Board of Water and Natural Resources annually approves projects for
placement onto State Water Facilities Plan and provides for amendments of
projects onto the plan. Placement of a project on the State Water Plan by
the board provides no guarantee of funding. The projects placed onto the
plan at this meeting will remain on the facilities plan through December
2021.

Projects seeking a Clean Water or Drinking Water State Revolving Fund loan
must be included on the project priority list of the Intended Use Plan. The
State Water Plan applications are used to determine which projects should
be amended onto the State Revolving Fund Project Priority Lists.

The following is the list of State Water Plan applications received by the
August 1, 2020 deadline.

a) Minnehaha Community Water Corp.
b) Sioux Falls — Pump Station 240

c) Sioux Falls —Basin 15

d) Yankton

Staff is recommending that the following projects be amended onto the 2020
Clean Water State Revolving Fund Project Priority List:

Expected
Priority Estimated Loan Rate
Points Loan Recipient Loan Amount & Term
18 Yankton $3,180,000 2.125%, 30 years

12 Sioux Falls — Pump Station 240  $39,038,000 1.25%, 20 years
12 Sioux Falls — Basin 15 $10,128,145 1.25%, 20 years



September 24, 2020
Iltem 7

Additionally, staff is recommending that the following project be amended
onto the 2020 Drinking Water State Revolving Fund Project Priority List:

Expected
Priority Estimated Loan Loan Rate
Points Loan Recipient Amount & Term
32 Minnehaha Community $7,505,900 2.125%, 30 years

Water Corp.

RECOMMENDED Approve amendments of projects onto the State Water
ACTION: Plan, 2020 Clean Water State Revolving Fund and 2020

Drinking Water State Revolving Fund Intended Use Plans
CONTACT:

Andy Bruels, 773-4216



State Water Plan Funding Applications
September 2020

TR

é

N

N

anehaha

| wl% Communlty
Water Corp

. 1
Sioux Falls'

] %\& %

Yankton
\w%g&gé



SD EForm - 0487LD V3

RECEIVED
State Water Plan Application JUL 30 2020
' . TITviston of Financial
Applicant: Proposed Funding Package & Technical Assistance
Minnehaha Community Water Corp.
Address: v P Projected State Funding $7,505,900
47381 248th St. Local Cash 0
Dell Rapids, SD 57022
Other: Y
Phone Number: Other: 0
605-428-3374 toTaL $7,505,900

Project Title: Water Storage and Capacity Improvements

Description: (Include present monthly utility rate.)

The proposed project will improve the water storage and capacity in two (2) separate areas
of the Minnehaha Community Water Corporation (MCWC) water distribution system. The
project consists of:

1. Approximately 8.2 miles of 12" water transmission main;
2. 250,000-gallon water tower located near Humboldt;

3. 750,000-gallon water tower located near Brandon; and
4. Control valve station.

The existing residential customer’s monthly water bill for 7,000 gallons per month is
approximately $56.25 ($30 base charge and $3.75/1000 gallons). For more information
on the proposed improvements, see attached additional comments and the included
figures.

The Applicant Certifies That:

I declare and affirm under the penalties of perjury that this application has been examined
by me and, to the best of my knowledge and belief, is in all things true and correct.

éc'.ﬂ-‘*::yémbb E—ztg\i\;\it J krc;:gj){ /]U?&\ 4@/‘"’” 7/—30)ZD
ame & Title of Authorized Signatory Signature / Da}e /

(Typed) /




RECEIVEp
AUG -3 2029

thsxon of Fj
nan
Technica] Assxst:::lj

SD EForm. - 0487LD V3

State Water Plan Application

Applicant: Proposed Funding Package
City of Sioux Falls ,
Address: ijected State P‘unding $35:500y060

224 West 9th Street Local Cash
Sioux Falls, SD 57104 '

Other: Non Point Source $3, 538, 600

Phone Number: Other:

605-367-8800 TOTAL $39,038,000

Project Title: Pump Station 240 Capacity Improvements
Description: {Include present monthly utility rate.)

The City of Sioux Falls Pump Station 240 is projected to be at or near capacity by the year
2021, Additional capacity is necessary to meet future growth. The city plans to increase
the capacity of the emstmg pump station 240, install a 10 million gallon (MG) equalization
basin, a 30 inch force main from the pump station to the Water Reclamation Facility
(WRF) and an intermediate pump station. The project will be constructed in phases. The
equalization basin will be constructed first using local funds as more of an immediate
need. The loan request would be for Pump Station 240 Improvements and will consist of
increasing capacity from approximately 3.5 MGD to 7 MGD. This includes adding new
pumps, processing pipes, structural modification, new connections and miscellaneous
building improvements. In addition, capacity will be increased with the addition of a 30
inch diameter force main from the existing pump station to the Water Reclamation
Facility.

Currently monthly wastewater rates are $36.49 for domestic use and $56.98 for business
use. These rates are effective for 2020. The loan will be a 20 year loan term with no
surcharge.

The Applicant Certifies That:

I declare and affirm under the penalties of perjury that this application has been examined
by me and, to the best of my knowledge and belief, is in all thmgs frue and correct.

“Poul Ten Haven Mayoer 7-24-20
Name & Title of Authorized Signatory Szgna\%re / @) Date
(Typed)



RECEIVED
AUG -3 2020

Division of Financijal
& Technical Assistance

8D EForm-- 0487LD V3

State Water Plan Application

Applicant: Proposed Funding Package

City of Sicux Falls

Address: Projected State Funding __ $9,210,000

224 West 9th Street Local Cash

Sioux Falls, South Dakota 57104 L o
‘ Other: Non Peint Source $918,145

Phone Number: Other:

605-367-8800 TOTAL $10,128,145

Project Title: Basin 15 é—amtaxy Sewer Extension
Description: (Include present monthly utility rate.)

The City of Sioux Falls continiues to grow west of Ellis Road. There is a need for a new
trunk line near 12th Street {(SD Hwy 42) and Ellis Road to accommodate future needs.
Basin 15 is located northwest of the current City limits. This area was identified as a
future growth area in the February 2018 City of Sioux Falls Treatment and Collection
System Master Plan (Master Plan). The initial phase of this project will include a two mile
sanitary sewer trunk extension from the existing collection system that will bé sized to
match approximately 100 years of growth. This first phase will open approximately 1,200
of land for development.

Currently monthly wastewater rates are $36.49 for domestic use and $56.98 for business
use. These rates are effective for 2020. The loan will be a 20 year loan term with no
surcharge.

The Applicant Certifies That:

1 declare and affirm under the penalties of perjury that this application has been examined
by me and, to the best of my knowledge and belief, is in all things true and correct.

ol Ten tHaken , Maver X 20 1-24-20
Name & Title of Authorized Signatory Signature Date

(Typed)



RECEIVED
JUL 24 200

Division of Financjasy SD EForm - 0487LD V3
Technical Assistance

State Water Plan Application

Applicant: Proposed Funding Package

City of Yankton

Address: Projected State Funding $3,1 80,000
PO Box 176 Local Cash 0
Yankton, SD 57078

Phone Number: Other:

Project Title: Yankton Wastewater Treatment Improvements

Description: (Include present monthly utility rate.)

The City of Yankton proposes to make major improvements to its sewage treatment
system, primarily involving comprehensive upgrades to the treatment plant. Some of the
work will include construction of a new equalization basin, replacing piping leading into
the plant and installing splitter/secondary influent piping at the plant, upgrades to the
electrical system, and installing a power generator in the plant for effluent pumping. The
project also will include some non-construction components, including development of
planning documents for the wastewater treatment and collection systems.

Yankton's current wastewater rate for Class I (Residential) and Class II (Commercial and
Industrial) users is $43.09/5,000 gal of water used. Class IIl Industrial users pay
additional BOD and TSS surcharges.

The Applicant Certifies That:

I declare and affirm under the penalties of perjury that this application has been examined
by me and, to the best of my knowledge and belief, is in all things true and correct.

Digitally signed by Amy Leon
DN: cn=Amy Leon, o, ou,
email=aleon@cityofyankton.org,
c=Us

Amy Leon’ Clty Manager D_:e: 2020.07.22 09:47:24 -05'00' JUIy 22’ 2020
Name & Title of Authorized Signatory Signature Date

(Typed)




TITLE:

EXPLANATION:

COMPLETE
APPLICATIONS:

September 24, 2020
ltem 8

Sanitary/Storm Sewer Facilities Funding Applications

The following applications have been received by DENR for funding
consideration at this meeting. The project priority points shown in
the Intended Use Plan are listed in parentheses.

a. Sioux Falls (20)
b. Mitchell (12)

The application cover sheets and summary sheets with a financial
analysis have been provided as part of the board packet. The
complete applications are available online and can be accessed by
typing the following address in your internet browser:

http://denr.sd.gov/bwnrapps/BWNRappssssf0920.pdf

If you would like a hard copy of the applications, please contact
Andy Bruels at (605) 773-4216.


http://denr.sd.gov/bwnrapps/BWNRappssssf0920.pdf
http://denr.sd.gov/bwnrapps/BWNRappssssf0920.pdf

Sanitary/Storm Sewer Facilities Funding Applications

September 2020

=

é

s

N

-

—3

A
Mitchell |

X& Sioux Fall'|s
@:‘;&

72






FUNDING REQUEST EVALUATION FORM
SANITARY/STORM SEWER FACILITIES FUNDING APPLICATION
APPLICANT: CITY OF SIOUX FALLS

Project Title: Water Reclamation Facility

Funding Requested: $18,500,000

Other Proposed Funding: None

Total Project Cost: $18,500,000

Project Description: The City of Sioux Falls is undertaking the expansion of the Water

Reclamation Facility (WRF) which is estimated to cost
$159,000,000. The $18,500,000 funding application is the second
of four anticipated loans to fund the project. A $41,625,000 loan
was awarded in September 2019.

The project includes improvements to the influent flow
equalization, headworks facilities, primary clarifier facilities,
aeration basin, final clarifiers, return activated sludge (RAS) and
waste activated sludge pumps, tertiary filter, disinfection,
effluent flow meter, solids handling, thickening, new generator,
site piping and site work, Phase 1 high priority items and Phase 1
medium priority items as noted in the facilities plan.

The project will address the need to improve reliability due to
age and condition to avert a risk of failure, increase hydraulic
and organic capacity for growth, meet future regulations, and
improve treatment operations at the WRF.

Alternatives Evaluated: The “No Action” alternative was rejected. Failure to implement the
recommended improvements could have significant adverse
impacts on the WRF, including:

Non-compliance with discharge permit requirements,
Non-compliance with pre-treatment allocation ordinance,
Raw sewage spills, and associated public health issues,
Water quality impairment of the Big Sioux River, and
Inability to handle wastewater generated by the
community.

vk wn e

The city evaluated four activated sludge treatment alternatives:

Biological phosphorus removal at the WREF,
Chemical phosphorus removal at the WRF,
Membrane bioreactor at the WRF, and

Chemical phosphorus removal at the WRF with a
membrane bioreactor at Pump Station 240.

PwnNPE



Applicant: City of Sioux Falls
Page 2 of 2

Implementation Schedule:

Service Population:

Current Domestic Rate:

Alternative 1 is the preferred alternative based on factor weighing,
alternative scoring and cost-benefit development.

The city evaluated eleven alternatives for biosolids ranging from a
lagoon with liquid storage and land application to dewater sludge
to 24 percent, dry 50 percent of sludge to 92 percent solids, and
store the cakes in above-ground pads/bunkers for 200 days. The
preferred alternative is to store the dried cake in an aboveground
pad/bunker for use by residents and for contracted land application
on existing land application sites.

The city has not selected an alternative at this time. The city is
working with a Construction Manager-At-Risk to finalize the design
and oversee the construction of the entire Water Reclamation

Facility project.

Sioux Falls anticipates bidding the project in winter of 2021 with
a project completion date of fall of 2024.

176,888

$36.49 per 5,000 gallons

Interest Rate: 2.0% Term: 20 years Security: System Revenue

DEBT SERVICE CAPACITY

Coverage at Maximum Loan Amount:

Sioux Falls has already established rates through 2023. If
funding is provided as all loan, Sioux Falls would have
150% coverage based projected revenues and expenses
in the year 2023. The rate in 2024 will be $39.19/5,000
gallons.

ENGINEERING REVIEW COMPLETED BY: DREW HUISKEN

FINANCIAL REVIEW COMPLETED BY: DAVE RUHNKE






FUNDING REQUEST EVALUATION FORM
SANITARY/STORM SEWER FACILITIES FUNDING APPLICATION
APPLICANT: CITY OF MITCHELL

Project Title: Dailey Drive Sewage Lift Station Replacements

Funding Requested: $1,663,000

Other Proposed Funding: $23,202 — Local Cash

Total Project Cost: $1,686,202

Project Description: Mitchell is proposing to construct a new sewage lift station in

northern Mitchell to replace the nearby Dailey Drive lift station. The
project also includes extension of a six-inch force main to the new
lift station site.

The Dailey Drive lift station is beyond its useful life and in need of
rehabilitation. This lift station is also located on residential property
and needs to be moved to a city-owned location.

This project will install a dry pit and wet well style lift station as well
as all the necessary appurtenances. This project will also involve
380 linear feet of 8-inch sanitary sewer main, 7,850 linear feet of 6-
inch sanitary sewer force main, and a generator for the lift station.

This project also includes $163,000 of non-point source funding for
improvements to Firesteel Creek The nonpoint source component
of the loan will be used to make improvements, which include
stream bank stabilization, grazing management, agricultural waste
management, and vegetative buffers.

Alternatives Evaluated: The “No Action” Alternative was not chosen because it would not